
Louisiana Clean Water State Revolving Fund Program  

Page | 0  
 

   

  

 

INTENDED USE PLAN 
 

602 NORTH FIFTH STREET 
BATON ROUGE, LA 70802 
www.deq.louisiana.gov/cwsrf 

 

Photo taken by LDEQ CWSRF staff 

 



Louisiana Clean Water State Revolving Fund Program  

Page | 1  
 

TABLE OF CONTENTS 
 

I. Introduction ................................................................................................................................ 3 

II. State Fiscal Year 2022 Project Funding .......................................................................................... 4 

III. Short and Long Term Goals ........................................................................................................... 8 
[...]
Louisiana Clean Water State Revolving Fund Program 
 

Page | 5  
      

Figure 1 includes LDEQ’s project funding list, or fundable list. These are the projects that LDEQ may fund in SFY2022. An expanded Project Priority List can be found in Appendix A. Project ranking criteria can be found in Appendix D.  
Figure 1: List of Projects to be Funded, SFY2022     Additional Subsidy Green Project Reserve   

# Recipient Loan 
Number 

LPDES 
Permit 

Number 
Type Project Description  Total 

Assistance  
Interest 

Rate Term 
Principal 

Forgiveness 
Amount 

Disadvantaged 
Community Amount Category Estimated Binding 

Commitment Date 

1 ASCENSION PARISH 221910-02 new 212 

Proposed work includes consolidation and connection of 
existing parish sewer assets along Hwy 42 and Hwy 73 
corridors and routes those flows to a new 1 MGD WWTP in 
Geismar, which will discharge to the Mississippi River.  The 
WWTP will be an aerated lagoon with planned effluent limits of 
30 mg/L BOD and 30 mg/L TSS.  The WWTP will have an 
initial capacity for 1 MGD, but will be expanded to 2 MGD upon 
fulfillment of the consolidation efforts. 

20,000,000 0.95% 20   YES     12/31/2022 

2 Bayou Lafourche Fresh 
Water District 221936-01 N/A 320 

New Pumping facility to convey 1,500 cfs of freshwater from 
Mississippi River to Bayou Lafourche {Component of 
Mississippi River Reintroduction into Bayou Lafourche Project - 
action item in approved CCMP for BTNEP} 

65,000,000 0.95% 20   YES 65,000,000 Green 
Innovative 1/31/2022 

3 ^BONITA 221938-01 LAG570208 212 
Project will consist of Infiltration/inflow correction via CCTV, 
CIPP, & point repairs.  Manholes will also be inspected and 
lined where necessary.  Mechanical rehab to 6 Lift stations and 
repairs to influent piping at the lift stations. 

1,000,000 0.95% 20 500,000 YES     6/30/2022 

4 BOSSIER PARISH 
SEWER DISTRICT NO. 1 221880-02 LA0126152 212 

Extending collection system and constructing 2 lift stations 
10,000,000 0.95% 20   NO     10/30/2021 

5 Calcasieu Parish SD 11 
(Ward 3 & 8) 221944-01 LA0074357 212 

Proposed project includes dredging of the existing aeration 
ponds to alleviate capacity issues. 1,200,000 0.95% 20   YES     6/30/2022 

6 Donaldsonville 221912-02 LA0043931 212 

PS G Replacement and Force Main extension, PS H Rehab, 
Williams Street Sewer Rehab, and remaining additional work 
from previous loan.   
-PS G will consist of a new 12-ft diameter wet well, new self-
priming pumps, associated electrical and instrumentation and 
new fiberglass enclosure.  The associated force main will 
consist of a 12" diameter extension to connect to the effluent 
line from PS E. 
-PS H will consist of a new 6' diameter wet well, new duplex 
submersible pumps, new electrical and instrumentation, 
aluminum traffic-rated access hatch, a structural steel guardrail 
system and new force main section which will tie into the 
existing 10" AC force main. 
-Williams Street Sewer will rehab about 1175 LF of 8" gravity 
sewer main including point repairs, CIPP liner, restoring service 
lines, and roadway repairs as necessary. 
-Remaining Work includes mostly various improvements at 
existing pump stations 

2,600,000 0.95% 20   YES     5/30/2022 

7 +KINDER 221937-01 LA0020605 212 

WWTP Pond Upgrades consisting of replacing aerators and 
pond baffles, installing a floating synthetic cover, removing 
existing LEMNA (duckweed), installing tertiary polishing reactor 
(Nitrogen removal).  Additionally, includes repairing levees and 
installing a tied concrete revetment block system along the 
pond levee. 

3,350,000 0.95% 20 335,000 YES     8/30/2021 

8 LAKE CHARLES 221215-02 LA0118770 212 

Modifications to Treatment Plants A,B,C and D and associated 
collection and transmission systems.  This will include 
rehabilitation of a majority of the infrastructure and equipment 
at Plant A and construction of a new Plant BC and upgrade and 
expansion  

20,000,000 0.95% 20   YES     12/30/2021 

9 Lake Providence 221888-01 LA0020486 212 
Proposes installation of one new aerator for North Treatment 
Pond; gravity sewer pipe rehab including pipe bursting & point 
repairs.  Manhole & lift station rehab as well. 

1,000,000 0.95% 20   YES     8/30/2022 



Louisiana Clean Water State Revolving Fund Program  

Page | 6  
 

Figure 1: List of Projects to be Funded, SFY2022     Additional Subsidy Green Project Reserve   

# Recipient Loan 
Number 

LPDES 
Permit 

Number 
Type Project Description  Total 

Assistance  
Interest 

Rate Term 
Principal 

Forgiveness 
Amount 

Disadvantaged 
Community Amount Category Estimated Binding 

Commitment Date 

10 Lincoln Parish Police Jury 221943-01 LAG570160; 
LAG570249 212 

The proposed project includes a consolidation of the Blueberry 
Hills Sewage District and the North Chatham Road Area 
Sewage District.  Both WWTPs will be replaced with a single 
0.15 MGD package plant (located on the site of the North 
Chatham WWTP) with design effluent limits of 10 mg/L BOD5, 
15 mg/L TSS, 200 mg/L fecal coli form, and pH of 6-9 to 
discharge in the same location (Moncrief Creek).  A separate 
blower will be installed to permanently operate the screening, 
sludge return, etc. independently from the aeration 
components.  A new lift station and force main are also 
proposed (from the Blueberry Hills WWTP to the new WWTP).  
Additional piping work will be required to reroute existing 
influent and effluent piping to connect to the new WWTP. 

1,600,000 0.95% 20   YES     8/30/2022 

11 Lutcher 221033-01 LA0038610 212 
Includes rehab of two sewer lift stations, adding automatic 
transfer switches to all lift stations, collection system point 
repairs.  Also includes site improvements and adding an 
operations building at the WWTP. 

1,050,000 0.95% 20   YES     8/30/2022 

12 ^Natchez 221942-01 LA0076686 212 
Project consists of replacing pumps, vales, piping, & controls 
for Lift Station #2 & #4.  Additionally, the flow meter at the 
WWTP will be replaced.  Defective manholes will be repaired / 
coated (i.e. I/I correction). 

540,000 0.95% 20 540,000 YES     12/30/2021 

13 ^Natchitoches 221165-01 LA0095222 212 
Renovations to the Grand Ecore and Mill Street Lift Stations 
including new wet well, duplex pumping assemblies, site work, 
& piping and related items.  Portions of the force main are also 
proposed for replacement. 

935,000 0.95% 20 312,000 YES     8/30/2022 

14 NEW ORLEANS WATER 
& SEWER BOARD 221092-01 LA0038091 212 

Project consists of sewer rehab via cleaning & CCTV, point 
repairs, service lateral replacement, CIPP, manhole rehab 
including frame & cover adjustments & replacements and 
cementitious liners for the Mid City and Carrollton Sewer 
Basins 

11,110,000 0.95% 20   YES     4/30/2022 

15 ^Oak Grove 221945-01 LA0043648 212 Manhole Rehabilitation including replacing MH covers, lids, & 
frames. I/I corrections. 300,000 0.95% 20 300,000 YES     8/30/2022 

16 !PLAQUEMINE 221587-01 LA0020656 212 
Construction of a new pump station at the NWWTP site and 
new force main to transport raw wastewater to the ne Regional 
WWTP.  Would like to decommission NWWTP. 

1,500,000 0.95% 20 300,000 YES     12/30/2021 

17 Pointe Coupee SD1 221946-01 
LA0088528; 
LAG570185; 
LAG570304 

212 

Regional Consolidation project: abandon Sewer District 3A 
(Delta Place) and Sewer District 6 (Mandela) treatment plants 
and install interceptor sewer to transfer flows to Sewer District 
1 oxidation pond.  Restore oxidation pond to original design 
capacity.  Rehab 3A & 6 pump stations and manifold force 
main. 

1,321,000 0.95% 20   YES     8/30/2022 

18 Rapides Parish Sewer 
District No. 1 221940-01 LA0038989; 

LA0039004 212 
Construct a new gravity main in the Penny Acres Subdivision to 
address I/I.  Construct a new wastewater treatment plant in the 
Kellyland Subdivision. 

1,800,000 0.95% 20   YES     8/30/2022 

19 !SALINE 221935-01 LAG560220 212 
Replacement of WWTP  
(Design flow of 0.05 MGD with effluent limits of 20 mg/L BOD5, 
20 mg/L TSS) 

765,000 0.95% 20 765,000 YES     8/30/2021 



Louisiana Clean Water State Revolving Fund Program  

Page | 7  
 

Figure 1: List of Projects to be Funded, SFY2022     Additional Subsidy Green Project Reserve   

# Recipient Loan 
Number 

LPDES 
Permit 

Number 
Type Project Description  Total 

Assistance  
Interest 

Rate Term 
Principal 

Forgiveness 
Amount 

Disadvantaged 
Community Amount Category Estimated Binding 

Commitment Date 

20 St. John the Baptist 221657-01 

LA0127097; 
LA0065951; 
LA0064092; 
LA0069868; 
LA0079596; 
LA0099759; 
LA0080454; 
LA0079588 

212 

Proposes to Decommission 4 WWTPs on the East Bank and 
expand treatment capacity at the Reserve WWTP to 12 MGD 
to receive additional flows.  New pump stations and force 
mains are required to transport flow to the Reserve Plant. 
The project also includes constructing a new WWTP on the 
West Bank and decommissioning 3 WWTPs.  The new WWTP 
will have 1 MGD capacity, with the ability to expand to 2 MGD 
in  the future. A new discharge location will be the Mississippi 
River.  Pump stations will have to be added / upgraded and 
new force mains routed to the new WWTP.  Additionally some 
I/I repairs will be conducted in targeted problem areas. 

15,000,000 0.95% 20   YES     12/30/2022 

21 ST. CHARLES PARISH 221140-03 LA0032131; 
new 212 

Upgrade Luling Aerated Lagoon to 3.0 MGD; Develop a 1.0 
MGD aerated lagoon on LA Hwy 3127 with a new effluent force 
main to the Mississippi River; St. Rose new Force Mains from 
Riverview and Charleston Subdivision; Upgrade Norco Pump 
Station 

9,000,000 0.95% 20   YES     6/30/2022 

22 ^White Castle 221626-01 LA0117030 212 

WWTP replacement of major components such as Screw 
Pump, Mechanical Bar Screen, Aeration System, and Clarifier 
Mechanism.  Also includes upgrading the solids handling 
system and replacement of the sludge drying beds with a 
sludge dewatering system (belt press, polymer system, and 
ancillary equipment). 

1,260,000 0.95% 20 260,000 YES     8/30/2022 

  TOTAL         $170,331,000      $3,312,000    $65,000,000      

 NOTE:              
 + 2019 CAP Grant subsidy project       
 ! 2020 CAP Grant subsidy project       
 ^2021 CAP Grant subsidy project       

 
 



Louisiana Clean Water State Revolving Fund Program 
 

Page | 8  
      

III. Short and Long Term Goals 
 

LDEQ has developed short- and long-term goals for its CWSRF program. The short-term goals reflect goals for the SFY 2022. 
 
Short‐Term Goals 

• Goal: Fund green infrastructure, water and energy efficiency and 
environmentally innovative projects in an amount that is at least 
ten percent of the capitalization grant. 
Congress has also mandated that not less than 10 percent of the 
FFY2021 capitalization grant be allocated towards “Green Project 
Reserve” (GPR) projects. LDEQ has identified one applicant to 
received $65,000,000 in funding for Green Innovative as a project 
out of the CCMP for the Barataria-Terrebonne National Estuary.  
This project goal is to reintroduce freshwater into Bayou 
LaFourche from the Mississippi River. This project will cover (at a 
minimum) the FFY2020 & FFY2021 “Green Project Reserve”. 
 

• Goal: Provide outreach to municipalities across the state of 
Louisiana. 
Communicate the availability of the CWSRF Program by the LDEQ 
personnel through outreach to individual municipalities across the 
state of Louisiana, and participation in conferences or 
conventions, as well as promotion of the program via the LDEQ 
website.  LDEQ personnel will present CWSRF program 
information, stressing nonpoint source pollution control and the 
protection of estuaries at a minimum of two (2) conferences and 
conventions during the year as well as put on a conference 
providing the municipalities and their consultants with 
information regarding our programs along with all of the 
requirements. The LDEQ will provide marketing materials such as 
brochures and promotional items. The CWSRF staff sits on the 
Rural Water Infrastructure Committee that helps address 
deteriorating public water supply systems and protect the 
interests, health, safety, and welfare of the citizens of Louisiana. 

The CWSRF staff will be available to present information about 
the CWSRF program and obtain contacts for future meetings with 
potential borrowers.  These conference events target local 
municipalities and local police juries with publically owned 
wastewater treatment facilities. Additionally, during these 
conferences and conventions, the CWSRF staff will interact with 
representatives of the municipalities to discuss their respective 
needs. 

 
• Goal: Participate in the Louisiana Waste Water Joint Funding 

Committee (LWWJFC). 
The mission of the LWWJFC is to assist applicants in securing 
funding for water and wastewater projects.  It is a joint effort 
between the Louisiana Community Development Block Grants, US 
Department of Agriculture, Louisiana Department of Health and 
Hospitals (Drinking Water State Revolving Fund), and the LDEQ.  
The committee members will meet throughout the year to review 
Intent-to-File applications and will review project information and 
determine which funding programs may provide assistance to the 
applicants.   
 

• Goal: Close at least 12 loans totaling more than $126 Million in 
SFY 2022 
 

• Goal: Apply for the FFY 2022 Capitalization Grants in SFY 2022. 
 
 

 
 



Louisiana Clean Water State Revolving Fund Program  

Page | 9  
 

• Goal: Provide principal forgiveness to a community or 
communities that could not otherwise afford the project. 
Congress has mandated that not less than 10 percent of the 
FFY2021 capitalization grant be allocated towards communities 
that could not otherwise afford the project. LDEQ has identified 5 
applicants to receive $1,912,000 in subsidy in the form of principal 
forgiveness to meet the FFY 21 Cap grant additional subsidy 
requirements.  
 

 
Picture 2: Small Community Lift Station Rehabilitation 



Louisiana Clean Water State Revolving Fund Program 
 

Page | 10  
   
   

Long‐Term Goals 
 

• Goal: Provide low‐cost financing for 
important water quality projects while 
maintaining the perpetuity of the CWSRF. 
LDEQ uses a cash flow model to guide 
decisions on funding levels, interest rates 
and other financing terms. LDEQ looks to 
balance the goals of maximizing subsidies 
while maintaining the fund in perpetuity. 

 
• Goal:  Promote and advance wastewater 

treatment facility improvements in order 
to meet the requirements of the CWA 
through compliance assistance. 
Provide financial assistance to 
municipalities and other eligible 
recipients in pursuing statewide 
compliance with Federal and State water 
quality standards, assist borrowers in 
complying with the enforceable 
requirements of the CWA and to reach 
the goal of eliminating discharge of 
pollutants that exceed the standards into 
the State’s waters. 
 

• Goal: Expand CWSRF accessibility by 
creating financial assistance programs 
that address nonpoint source control and 
other nontraditional CWSRF projects. 
LDEQ has been successful in bringing 
important nonpoint source and other 
nontraditional CWSRF projects to the 
program. Many of these projects have 
special challenges in obtaining financing 
(outside of grants) due to a lack of user 
revenues. Financing options will be 
continually evaluated to help ensure that 
these projects can continue to come to 
the program for cost-effective financing. 

 

 

IV. Allocation of Funds 
 
Criteria and Method for Distribution of 
Funds 

 
LDEQ’s Project Priority Ranking System is 
attached in Attachment 1. All projects 
scheduled for funding with Louisiana’s CWSRF 
have been reviewed for consistency with 
appropriate plans; and developed and 
approved under Section 205(j), 208, 212, 
303(e), 319 and 320 of the of the Clean Water 
Act, as amended. Evidence of this review and 
finding of consistency is documented in each 
CWSRF project file.   